
 

 



       Installation Instructions for Part# 9744 Polaris Ranger High Lifter 

Step One: Remove all of the factory plastic skid plates. 

Step Two: The belly skids will use the mounting holes that the factory skid plates used. Some of these 

holes are not threaded from the factory. You will need to take the supplied M6 tap and cut the threads 

in the spots that aren’t threaded. You don’t need to drill any holes, you just need to cut the thread. 

Step Three: To mount your 767M1 plate, first hang the two 838 clamps around the frame tubes running 

down the center of the machine. Next you can mount the plate using the supplied cup washers and 

bolts. Leave these all loose for now, so you can adjust the clamps you’ve hung to line them up with the 

mounting holes. Start the bolts for the clamps. Use anti seize on these bolts. Leave everything loose for 

now. 

Step Four: To mount the 767M3 plate, make sure you have chased any holes that don’t have a thread. 

Now you can hang the plate loosely by the cup washers and bolts. Leave these loose for now. Next you 

can start the 8x25 nuts and bolts at the rear of the plate. Leave these loose for now as well. 

Step Five: To mount the 767R plate, first make sure that you have a thread cut for all of the cup washer 

mounting holes. Now you can start the cup washers and bolts. Leave these loose for now. Now you can 

start the remaining bolts and nut plates Use anti seize on these bolts and leave them loose for now. 

Step Six. At this point you can now align and square up all of the plates for the best fit. After you have 

done that you can tighten all of the hardware.  

Step Seven: To mount the 932 plate, set the plate into position, bolts, nuts and washers. Leave these all 

loose for now. Square the plate up for the best fit and tighten all of the hardware. 

Step Eight: Remove the three button head Torx bolts underneath the rocker panel on the 

machine. Save these bolts, they will be reused. Take your two 700-06 Nut plates, and set them 

in the channel of the frame that is welded to the main frame and out to the edge. Line the hole 

in the nut plate up with the hole in the frame. Now you can get your floorboard skid into 

position, using the stock bolts you removed and the cup washers provided, mount the floor 

board skid to the machine. Leave these bolts loose for now. Take your 8x35 Torx bolts, and 

thread them into the nut plates you installed in the frame channel. There is a slot in the skid 

plate, that you can put your finger through to hold the nut plates down, while you are catching 

the thread. Leave these bolts loose for now. Take your 8x25 bolt, and insert it through the hole 

in the rear of the skid plate, and through the hole in the frame. Slide a washer over the bolt, 

followed by your M8 nylock nut. Get the plate adjusted to the machine for the best fit, and 

tighten the two Torx bolts going into the nut plates. Tighten the bolt with the nut at the rear of 

the plate. And finally tighten down the three stock bolts with the cup washers. Use extreme 

caution when tightening the stock bolts, as the frame threads can be easily damaged. If you do 

damage the frame threads, you can use a ¼-20 Self tapping bolt, to secure the plate. 

 



Step Nine: To mount the front a Arm skids, you first need to have the front wheel of the machine off of 

the ground, and the suspension fully unloaded. Now you can take the a arm skid and set it into position. 

Hang the clamps around the a arm tubing and start all of the bolts. Use anti seize on these and leave 

them all loose for now. Next you need to check for clearance. Turn the steering wheel full lock in one 

direction, and verify there is no interference from the a arm skid. Now turn the wheel full lock in the 

other direction, and verify there is no interference with the a arm skid. Once you have established that 

you do have clearance, you can fully tighten the a arm skid down. This is the same procedure for both 

the left and right side of the machine.  

Step Ten: to mount the rear a arm skids, it may be easier to remove the rear wheels. It’s a little tight to 

access everything with the wheels in place. Take your plate and set it into position. The outboard 

mounting hole, (the one without the spacer welded on) will go towards the front of the machine. Take 

your long bolt, and run it through the hole in the a arm skid without the spacer, and then through the 

hole in the a arm itself. Secure with the supplied nut. Now you can mount the three clamps around the a 

arm and start those bolts. Use anti seize and leave these all loose for now. Adjust the plate for the best 

fit, and then you can tighten the bolts. It is the same procedure for both the left and right side of the 

machine. This completes your installation of your Ricochet skid plates. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



                                                     Hardware List for Part# 9744 

932T                                                                                    767M1 

6) 8x25 Torx Bolts                                                                                                       6) 833 Cup Washers 

12) M8 Washers                                                                                                          6) 6x16 Flange Bolts 

6) M8 Nylock Nuts                                                                                                       2) 838 Clamps 

                                                                                                                                        2) M8 Washers 

                                                                                                                                        2) 8x25 Torx Bolts 

                                                                                                                                        1) M6 Tap and Tap Handle 

767M3                                                                                767R 

7) 833 Cup Washers                                                                                                    2) 833 Cup Washers 

7) 6x16 Flange Bolts                                                                                                    2) 6x16 Flange Bolts 

2) 8x25 Torx Bolts                                                                                                        4) 700-06 Nut Plates 

4) M8 Washers                                                                                                             4) 8x25 Torx Bolts 

2) M8 Nylock Nuts                                                                                                        4) M8 Washers 

932FB                                                                                  974AF            

6) 833 Cup Washers                                                                                                   8) 1” Clamps 

6) 8x25 Torx Bolts                                                                                                       8) 8x20 Torx Bolts 

8) M8 Washers                                                                                                            8) M8 Washers                                                 

2) M8 Nylock Nuts                                                                                                      974AR 

4) 700-06 Nut Plates                                                                                                  2) 8x60 Torx Bolts 

                                                                                                                                       6) 1 1/4 Clamps 

                                                                                                                                     10) M8 Washers 

                                                                                                                                       6) 8x25 Torx Bolts 

                                                                                                                                      2) M8 Nylock Nuts 

 

 

 



 

 


